
Your partner in Innovative Liquid Engineering Solutions



About Us

Innovative Water
and Wastewater
Treatment 
Solutions

Chemicals and 
Speciality 
Chemicals

Operations & 
Maintenance

Water & 
Wastewater 
Treatment 
Systems 

01Pa
ge

 n
o.

03Pa
ge

 n
o. 05Pa

ge
 n

o.

17Pa
ge

 n
o.

23Pa
ge

 n
o.



Build Own 
Operate/Build 
Own Operate 
Transfer 
(BOO/BOOT)

Consultancy 
Services

Industries 

Clients

TADOX 
Technology

25Pa
ge

 n
o.

29Pa
ge

 n
o.

31Pa
ge

 n
o.

33Pa
ge

 n
o.

34Pa
ge

 n
o.



About us
Established in 2000, Dew India began it’s journey with a 
simple mission: to provide unparalleled service and 
quality in water and wastewater treatment solutions. 
Today, we stand proudly as industry pioneers, leading 
the way in innovative methodologies and sustainable 
practices. With our headquarters strategically located 
in India & Singapore, we emphasize our global 
presence & commitment to excellence. 

Our founders instilled a deep-rooted culture of quality 
service from the beginning, laying the groundwork for 
our growth. Our highly experienced team provides 
unmatched expertise and support to our clients, 
exceeding their expectations.

01



Our Values

Innovation Efficiency Sustainability

We strive to attain worldwide leadership 
in pioneering projects across multiple 
industries, dedicated to pushing 
boundaries while prioritizing 
sustainability and the health of our 
planet, fostering a future where 
innovation benefits us all.

Our Vision
Preserving Our Planet for Tomorrow: We 
are committed to leading the way in 
delivering comprehensive water and 
environmental management solutions, 
working diligently to conserve our 
planet's most valuable resources for 
future generations.

Our Mission

02



Innovative 
Water and 
Wastewater 
Treatment 
Solutions

03



0

Installations Countries Covered

Manufacturing 
Units

Trained Services 
Engineers

5K 20

300+4+

Water & Wastewater 
Treatment Systems 

0
Chemicals & Speciality
Chemicals 

0 0
Build-Own-Operate (BOO) 
& Build-Own-Operate
-Transfer (BOOT)

Operation & 
Maintenance 

3 4

21

04



Water & 
Wastewater 
Treatment 
Systems 

Water and wastewater treatment are crucial for addressing the 
growing demand for clean water and sustainable environmental 
practices in today's world. Dew India is a global leader in 
engineered water treatment solutions, offering a diverse array of 
technologies and services. We specialize in engineering and 
turnkey design/build projects, providing high-performance, 
cost-effective, and environmentally conscious solutions. 

05



Our Water Treatment Product range includes

Clarifiers Lamella Clarifiers

Water Treatment Systems
We offer a wide range of technological solutions and services, focusing on delivering 
high-performance, economical, and ecological processes and sustainable water 
technologies. We are committed to understanding local markets by working closely with 
our clients to assess their water requirements and engineer cost-effective solutions. With 
extensive experience across various industries worldwide, we provide tailored solutions 
and create real value for our clients.

06



CETP Pressure Sand Filters

Slow Sand Filters Chemical Dosing System

Activated Carbon Filters

Self-Cleaning Filters Organics Removal

Filter

07



Softeners Degasser

Mixed Bed units Condensate Polishers

Side Stream filters

Mobile Water Solutions Turnkey Effluent Plant

Mineral Water Plants

08



CPU Distillery Pharma RO System

Anaerobic Plant DM Plants

STP

Forward Osmosis Gas Strippers

Fluff Removal System

09



Oil Recovery Process Water Recycling

Rotary Drum filter Press Sludge Reduction and Control

Tertiary Wastewater Treatment

Ultra Pure Water Wet Gas Scrubbers

Tube Settlers

10



Wastewater Treatment

Effluent Treatment Plants (ETPs)

Sewage Treatment Plants (STPs) 

Industries, during the manufacturing process, generate huge quantities of highly toxic 
effluents that result in very high BOD, COD, TS, and TDS levels, often with colored and 
odorous discharge. Effluent treatment systems are crucial for managing this industrial 
wastewater, ensuring that harmful pollutants are removed before the water is released 
into the environment. These systems play a vital role in protecting natural water bodies, 
preserving ecosystems, and adhering to stringent environmental regulations set by the 
Central Pollution Control Board and government norms.

Dew India provides tailored effluent treatment solutions for diverse industries, ensuring 
high efficiency. Using a blend of physico-chemical and biological treatments with 
advanced membrane separation technologies, we deliver optimal performance and 
compliance with environmental standards, making us a trusted partner in sustainable 
wastewater management.

Crucial for treating wastewater from cities, apartments, industries, and 
infrastructure projects, STPs remove harmful pollutants, protect public health, 
and maintain ecological balance. With rising water crises and stringent 
regulations, adopting effective water reuse systems is essential.

We specialize in designing, engineering, manufacturing, commissioning, and servicing 
industrial effluent treatment systems. Our expertise spans chemical-physical treatments 
as well as biological solutions, covering both aerobic and anaerobic processes. Our 
systems remove organic and inorganic pollutants and treat secondary effluent for 
industrial reuse as boiler feed water or cooling tower makeup. We integrate physical and 
chemical processes to ensure reliable performance in various conditions. Our packaged 
plants, with short delivery times and simple on-site setup, enable rapid wastewater 
treatment and reuse. Dew also offers advanced sewage treatment technologies for 
complete wastewater management.

11



Recycling & Reuse

Dew India offers advanced STP solutions using technologies like Membrane Bioreactor 
(MBR), Moving Bed Bioreactor (MBBR), and Sequencing Batch Reactor (SBR). MBR uses 
micro-porous membranes for efficient solid/liquid separation, MBBR enhances biological 
treatment with increased surface area for bacterial growth, and SBR treats sewage in 
phases. Dew India's innovative STP solutions ensure sustainable water management and 
regulatory compliance as per the latest government regulations and sewage guidelines 
by Central Pollution Control Board.

By 2050, 60% of the world's population is expected to face water scarcity, challenging 
sustainable urban and industrial growth. Cities drawing from deeper groundwater and 
distant surface water sources exacerbate environmental impacts. The key question is: How 
can cities and industries implement viable water management solutions? Treating 
wastewater as a valuable resource is a promising approach.

Recycling and reusing wastewater can meet many domestic and industrial needs. 
Advanced purification technologies now enable the transformation of wastewater into 
potable drinking water, providing a sustainable solution to water scarcity.

12



Dew offers a suite of advanced processes to efficiently manage water cycles for industrial 
applications, including:

Zero Liquid Discharge (ZLD) Systems: 
A Sustainable Solution
ZLD systems employ advanced wastewater treatment technologies to purify and recycle 
virtually all wastewater produced. Dew provides equipment for industrial and sewage 
plants to achieve zero liquid discharge by reusing their wastewater effluent.

Advantages of ZLD Systems

Dew's Expertise in ZLD Solutions

Economic and Environmental Benefits: Water is recycled and reused, reducing costs 
associated with raw water and treatment. No effluent discharge eliminates 
environmental impact costs.
Customized Solutions: Tailored to the specific needs of industrial and sewage plants, 
optimizing operational performance and sustainability.

Biological 
Treatment

Filtration and 
Segregation

Physical and 
Chemical Separation

Sludge 
Treatment

Chemical 
Treatment

Concentrate Recovery 
and Treatment

13



High Efficiency: Potential reduction in water 
consumption by up to 90%, leading to significant 
cost savings and environmental protection.

Comprehensive Technologies: Incorporates ultrafiltration (UF), 
reverse osmosis (RO), electrodeionization (EDI), ion exchange, 

brine concentrators, evaporators, and crystallizers.

Key Features of Dew's ZLD Systems

Benefits of ZLD Evaporator and Crystallizer Systems

Tailored Solutions: Customizable to fit specific 
wastewater characteristics, flow rates, and 
end-product requirements.

Distilled Water Recovery: Efficiently returns distilled water from waste streams.
Wastewater Reduction: Minimizes discharge and captures valuable by-products.
Process Flexibility: Adapts treatment processes based on plant-specific needs.

14



Dew provides pilot treatment systems and 
analytical testing to ensure treatment efficacy 
prior to installation. They also offer parts and 
service for all equipment, including third-party 
manufacturers, ensuring uninterrupted operation.

15

Comprehensive Support from Dew



Capabilities: Standard and custom systems with capacities from 5 m³/day to 
200 m³/hr.
Efficiency: Our systems incorporate the latest RO technology to remove 
dissolved minerals, particles, organics, solids, and contaminants.
Performance: Dew's RO systems deliver high performance at low costs, 
with liquid engineered systems that are ready to run upon arrival, 
including all necessary components.
Chemical Support: We offer a full line of membrane treatment chemicals 
to enhance membrane performance once the equipment is operational.

Dew provides industrial and commercial reverse osmosis (RO) systems that efficiently 
remove dissolved solids and contaminants from water. Our systems use semi-permeable 
membranes to separate water into pure product water (permeate) and salty water 
(concentrate). The permeate is nearly free of organics and contains fewer dissolved 
minerals.

Dew also provides non-filtration, ultrafiltration, and electrodeionization systems 
to meet a wide range of water treatment needs.

Allows more dissolved 
solids to pass through, 

operating at lower 
pressures than RO, suitable 
for less critical applications.

Requires lower pressure 
for operation, ideal for 

various applications due 
to its lower pressure 

requirement.

Utilizes electrodes to 
ionize water molecules, 

separating dissolved ions 
without chemicals, often 

used after RO.

Reverse Osmosis (RO)

We pioneer technologies for global water access. Our membrane 
solutions cater to diverse needs, ensuring reliable water solutions for all.

Membrane Technology

Nanofiltration (NF) Ultrafiltration (UF) Electrodeionization (EDI)

16



Dew offers a complete spectrum of water treatment chemicals, 
catering to cooling systems, boilers, reverse osmosis setups, and 
wastewater clarification. Our product line includes raw water 
treatment coagulants and flocculants, specialized chemicals for 
cooling and boiler water treatment, as well as a range of 
products for wastewater treatment.

Chemicals 
and Speciality 
Chemicals

17



Raw Water Clarification
Dew India offers a complete range of products for raw water clarification, covering 
everything from initial clarification to thorough disinfection. Our solutions include a variety 
of organic and inorganic coagulants and flocculants, tailored to meet your specific water 
treatment requirements.

Chemical Cleaning Services
We offer a wide range of chemical cleaning services tailored to clean virtually 
any type of vessel and equipment. Our services include pre-operational 
cleaning for boilers, heat exchangers, and ongoing cleaning during 
operation. We also provide specialized treatments for STP, WTP, 
CETP, and municipal applications.

Boiler Water 
Treatment Chemicals

Cooling Water 
Treatment Chemicals

Our boiler water treatment chemicals 
are designed to maintain clean boiler 
tube surfaces and prevent corrosion, 
minimizing the risk of overheating or 
failure. By controlling corrosion and 
deposition, our treatments enhance 
plant reliability, protect equipment, and 
reduce maintenance and fuel costs. 
Key offerings include:

Antiscalants and Corrosion Inhibitors
Oxygen Scavengers
Condensate Treatment
Fuel Treatment

Scale Prevention and Deposit Control
Corrosion Control
Microbiological Control
Online Cleaning

Dew India provides effective solutions 
to protect your cooling systems and 
improve efficiency, helping you achieve 
cost savings across operations. Our 
cooling water treatment programs 
address:

18



At Dew India, we specialize in advanced wastewater treatment solutions for industrial and 
process wastewater systems. Our range of chemicals meets diverse sector needs, ensuring 
top performance and environmental compliance. We offer antifoams, polyelectrolytes, and 
coagulants for clarification, thickening, and dewatering. These products enhance treatment 
system effectiveness across industries like steel and aluminum.

Our solutions cover influent water clarification, sludge dewatering, oil reclamation, and air 
scrubbing. Products are tailored for wastewater clarification, metal plating, waste 
thickening, juice clarification, and dye removal. We collaborate closely with clients to 
develop customized treatment programs that achieve environmental goals and reduce 
operational costs.

Key Products

Wastewater Treatment Chemicals

Antifoams and Defoamers Powder and Liquid Polyelectrolytes

Treatments for Acid and Alkali Enzymes for specialized treatments

Biofeeds and Bacteria Cultures Odour control solutions

Inorganic and Organic Coagulants COD/BOD Reducers and Emulsifiers

19



Household & Commercial Chemicals
Dew India manufactures high-performance chemicals for household, commercial, and 
industrial use. Our range includes:

Our products ensure reliable performance, backed by technical support, 
for optimal cleanliness and performance across industries.

Laundry 
products for 

industrial 
laundries

Pharmaceutical-
grade detergents 

for cleanliness 
standards.

Kitchen & Drain 
solutions for food 
preparation and 

waste management

Food Grade Cleaners 
for residue-free 
cleaning in food 

processing

Detergents and 
Cleaners for 

tough industrial 
grease removal

Hand Soaps & 
Dispensers for 
hospitals, care 
facilities, and 

industrial settings

Disinfectants and 
Antiseptics for 

sanitizing floors 
and critical areas

Toilets & Washrooms 
products for 

maintaining hygienic 
environments

20



Our solutions are designed to optimize operations and ensure high-quality 
production in these sectors. We specialize in: 

Enhancing sugar recovery and 
crystallization processes

Sugar Chemicals

Providing advanced solutions for 
metal and alumina processing

Mining

Elevating strength, durability, and 
aesthetics of buildings

Construction

Tailored solutions for various 
metal substrates

Metal Treatment

Innovative and sustainable water 
treatment technologies

Polymers

Comprehensive line of drilling fluids 
and production chemicals

Oil Field Chemicals

0121

Speciality Chemicals



These solutions reflect our commitment to advancing industries with high-quality, efficient, 
and environmentally friendly chemistries.

We also offer a range of swimming pool disinfection products under our DEWTREAT® brand, 
ensuring safety and comfort for pool and spa users while meeting stringent quality 
standards and local regulations.

Agricultural chemicals
Dew India offers a range of agriculture chemicals and solutions to enhance crop growth 
and productivity:

Micronutrient Products

Essential for healthy crop growth, our products contain 
micronutrients like copper, iron, manganese, and zinc, crucial 
for plant enzyme systems, cell structure, and metabolic 
processes. They correct deficiencies, enhance crop yield, and 
ensure optimal nutrient management for healthier plants.

Wetting Agents

Our advanced wetting agents optimize agricultural practices 